
REGION L COMMISSION



COMMISSION MEMBERS

Bruce P. Rubin Chief Land Use Planner

Harlan E. CI inkenbeard Assistant Director

William D. McElwee, P.E Chief Environmental Planner

Philip C. Evenson Assistant Director

TECHNICAL ADVISORY COMMITTEE ON
AREAWIDE WASTEWATER TREATMENT AND
WATER QUALITY MANAGEMENT PLANNING

Robert J. Borchardt Chief Engineer and General Manager,
Chairman Milwaukee-Metropolitan Sewerage Commissions

Raymond J. Kipp Dean, College of Engineering,
Vice-Chairman Marquette University

William D. McElwee Chief Environmental Planner,
Secretary SEWRPC

Vinton W. Bacon Professor, College of
Applied Science and Engineering,

University of Wisconsin-Milwaukee
Robert E. Badger Vice-President, Corporate Planning,
[...]
indicating a value slightly lower than the phos­
phorus concentration indicated for influent level
II, while the raw wastewater average total Kjeldahl
nitrogen concentration was reported to be 47.6
mg/l indicating a higher nitrogen concentration in
the influent than indicated for influent level III.

3. Approximately 51 percent of the raw total
Kjeldahl nitrogen (TKN) is ammonia nitrogen
(NH3-N) based upon 1970 data from Planning

1 Wisconsin Department of Natural Resources, computer
printouts on Municipal and Industrial Treatment Facili­
ties, July 1975.

2 Southeastern Wisconsin Regional Planning Commission,
A Regional Sanitary Sewerage System Plan for South­
eastern Wisconsin, 1974.

3



Table 1

MUNICIPAL TREATMENT FACILITIES IN SOUTHEASTERN WISCONSIN: 1972 and 1975

Effluent Characteristics

F1~ Raw Waue Characteristics
Fecal

Coliform

Actual Design
~~:N

TSS
(~~~r

TSS p lNumberof
(mgd) (mgdl (mgtl) (mgtl) (mg/l) pH 100mU ExjstingTreatment

Facility (Minimum) (Avllfage) (Maximum) (Average) (Minimum) (Average) (Maximum) (Minimum) (Average) (Maximum) (Minimum) (Average) (Maximum) (Minimum) (Averagll) (Maximum) (Minimum) (Average) (Maximum) (Awrage) (Average) Liquid Sludge

KenoshaCoumy
Kenosha... 15.40 18.44 20.87 18.00 15 111 231 102 203 9 28 21 0.84 1.98 1.1 33 PC·{;'AS-FC-D AN·FP·LS
KenOShaill

• 1.80 4.01 7.56 20.00 102 314 18 26 CS-FC·O
Twin lakes. 0.32 0.41 0,49 0.82 116 131 17. 122 319 491 11 14 18 ,. 111 189 1.9 PC-TF-e-FC/AS·FC·D AD·AN·OB·lF
Silver Lake. 0.13 0.15 0.18 0.30 45 41 50 ., 14 100 1 2 4 2 2 3 1.3 CS-FC-D-C AO-lC-LS
PllIlI$lIntPrairie Utilitv District 0 0.07 0.10 0.17 0.13 SS 124 182 5 8 12 1.0 CS-FC-O-f' AD-Kenosha
SBlem Sewer Utility District No.1. 0.06 0.08 0.13 0.30 50 118 158 11 151 228 5 10 18 12 23 1.4 AS-FC-D-f' AD-Kenosha
BristOl Utility District No. 1 . 0.03 0.07 0.11 0.08 8 AS·FC·D AD-LC-LS
Somers Sanitary District No.2 0.04 0.06 0.09 0.03 109 209 342 96 164 328 26 59 91 11 67 111 1.1 791 EA·FC_D S-Kllnosha
Paddock Lake 0,17 0.40 91 13 18 20 31 1.6 PC-AS-FC·D AN-LS
Pleasant Park Utility Company. 0.06 AS·FC·SF-D AD·Kenosha
PlllllsantPrairie Utility District 73-1. AS·FC·DoC-SF AD·Kenosha

Milwaukee County
MilWllu kee-Metropel itan
S8Werago District

Jones Island. 123.00 137.10 151.40 200.00 345 426 511 216 371 501 17 29 55 14 .. 122 0.26 0.'" 110 1.6 380 PS·ASoC-FC..(J YF-Milorganite
South Shore. 58_10 73.70 93.90 120.00 221 308 422 314 431 569 13 28 51 25 11 129 2.30 3.90 6.10 10 80 PC-AS-C-FC-D AN-LC-LF-LS
Hales Comers . 0.36 0.52 0.69 0.60 118 114 248 116 114 268 20 35 42 29 53 66 1.4 50 PC·TFoC·FC-D AN·DB-LS

South Milwaukee.. 2.04 2.67 3.54 600 125 ,., 202 124 166 209 1 12 21 1 11 18 PC·AS-C-FC-D AN·Zimpro-DB-LC·LF·!..S
RalMon Homes Sawar and Water Trust. 0.04 AS-FC-D

Ozaukee County
PortWashington. 1.37 1.)1) 2.11 1.25 85 123 lSS 127 170 253 9 12 18 8 14 21 0.61 0.98 2.17 1.2 PC-AS-C-F~-D AN-AD-LS
Cedarburg. 0.97 1.41 2.10 3.00 .5 121 115 10 154 315 3 11 29 12 24 82 1.60 2.60 3,30 7.5 66.1 PC·TF!ASoC·FC..[) AN-DB-5-LS
Grafton 0.11 0.88 1.05 1.00 100 138 114 146 258 333 5 9 15 12 16 20 7.3 PC-ASoC-FC-D AD-AN-LS
Thiensville. 0.37 0.57 1.02 0.24 .. 10 91 60 83 104 8 20 28 8 15 21 0.30 0." 0.82 13 PA-f'C·AS-C-FC-D AO-AN-DB-LS
Saukville. 0.21 0.29 0.43 0.30 81 129 169 92 139 206 23 36 55 26 39 64 1.5 PC·TF-FC-O AN..(JB-LS
Fredonia. 0.12 0.28 0.37 0.12 86 132 115 90 14.1 212 10 35 54 31 43 51 1.3 PA-PC-AS-FC-D AN-DB-LS
Belgium. 0.05 0.07 0.10 0.07 184 209 254 119 205 253 22 30 38 40 54 66 1.4 PC-AS-FC-D AN-DB-LS

Racine County
Racine. ... 16.84 19.69 24.65 30.00 82 99 119 112 121 136 30 35 80 18 3.13 4.37 6.15 1.3 260 PC-AS-C·FC-D AN·YF-LF-LS
RIIcinea .. 14.13 80 233 40 94 1.66 600 MoCA·AF-D
Recinea 44.40 61 333 24 113 0.87 700 M-CA·AF-O
Burlington . . 1.20 1.48 1.75 2." 133 214 353 81 142 119 • 8 10 4 1 10 0.80 4.33 8.60 1.8 100 ASoC-FC-D AO-e-LS
North Park Sanitary District 0.99 1.13 1.30 2.00 90 81 104 165 119 209 12 15 20 21 24 29 0.)1) 0.84 0.96 1.• AS.fC·D AN-DB-LS
Sturtevant.. 0.38 0.53 0.83 0.25 71 139 200 ., 146 239 11 33 48 15 40 .3 0.84 2.30 5.90 1.2 180.000 PC-TFoC.fC-D AN·DB-LC·LS-LF
Union Grow 0.36 0.43 0.59 0.30 130 212 307 149 203 320 22 43 15 12 24 52 1.7 PC-AS-C-FC-D AN-DB-5-LS
WlIStern Racine County

5ewerageDistrfct. 0.22 0.24 0" 0." 115 '.2 200 166 198 233 4 8 11 4 8 10 1.6 AS-FC-DoC AD-OB-LS
caddy Vista Sanitary District. . 0.06 0.09 0.12 0.25 131 215 270 91 183 219 21 62 80 13 19 26 1.1 PC-TF.fC AN-DB-LS



Table 1 (continued)

Effluent Characteristics

flow Raw Waste Characteristics
Fecal

Coliform
Actual Design

~~g~n
TSS

(~~~f
TSS P (Number of

(mgd) (mgdl (mg/ll (mg/l) Img/ll pH l00mH Existing Treatment

Facility (Minimum) iAverage) (Maximum) (Average) (Minimum) (Average) (Maximum) (Minimum) {Average} (Maximum) (Minimum) (Averagel (Maximum) (Minimum) (Average) (Maximum) (Minimum) (Average) (Maximum) (Average) (Average) Liquid Sludge

Walworth County
Walworth. 0.15 113 158 223 88 151 212 10 24 40 15 51 86 8.6 Imhoff·TF-FC-D·P AN-DB·LC-LS
Whitewater. 0.91 1.14 1.47 2.50 379 461 559 201 281 393 32 50 74 48 81 141 W PC-TF-FC/PC-AS-FC-D AN-DB-LS
Lake Ganeva . 0.60 0.74 0.87 1.10 89 127 155 120 149 183 18 26 42 29 40 50 5.00 7.20 9.00 7.7 PC-TF-C·FC·D AD-Lf
Elkhorn . 0.37 0.69 1.37 0.50 77 152 241 62 113 186 5 13 24 8 10 16 7.5 PC-TF-FC-TF-FC-C-D AN-DB-LF-LS
Delavan 0.47 0.59 0.91 1.00 63 101 193 87 160 242 11 19 52 8 18 24 7.6 PC·TF·FC·D AN-DB·LC-LS
Fontana. 0.52 0.40 67 82 11 10 PC-TF-FC-P-D AN-LS
EastTroy. 0.21 0.25 0.27 0.32 69 105 145 39 64 109 28 53 16 24 7.5 9,500 PC-TF-FC AN-DB-LS
WilliamsBav 0.20 0.80 126 57 32 5 PC-AS·FC-P-D AN-LS
Darien. 0.09 0.14 0.19 0.15 94 122 210 73 119 165 5 8 17 7 11 7.6 AS-FC-D-P AD-LS
Sharon . . 0.06 0.08 0.13 0.15 57 73 "" 54 203 15 26 38 8 29 7.5 PC-TF-FC-D AN-LC-LS
Genoa. 0.06 0.07 0.10 0.12 46 132 179 110 261 8 19 28 17 36 .. - 7.6 PC-TF-FC-D AN-DB-LS

Washington County
West Bend. 3.20 3.70 4.20 2.50 80 106 126 114 259 336 5 9 15 12 17 22 0.87 1.24 1.80 7.8 PC-AS·C·FC-D AN-LS

Hartford . . 0.71 127 1.60 2.00 150 190 260 124 246 545 1 6 10 3 9 22 0.80 1.03 1.80 7.5 AS-e-FC-f'-M-D AD-DB-LS
GermantoWll 0.60 0.80 1.06 1.00 8 29 150 6 28 118 4 10 14 1 8 27 1.70 2.30 4.70 7.9 AS-e-FC-D-P AD-LC·LF-LS
Kewaskum 0.22 0.32 0.47 0.50 274 362 507 245 454 668 2 9 20 5 8 19 0.21 1.77 3.70 7.8 PA-PC-AS-C-FC-P-M-D AD-VF-L5-LF

Jackson 0.22 0.26 0.28 0.03 89 140 215 65 91 110 7.3 4.8 x 106 PC·TF-FC-D AN-DB-LS
SlillQer. 0.07 0.15 0.29 0.15 65 127 192 100 169 268 12 24 46 18 37 54 7.5 PA-PC-TF-PA-FC-D AN-DB-LS

Allenton Sanitary District. 0.04 0.08 0.11 O.tO 322 424 644 300 479 668 5 17 26 12 37 82 7.6 PC·AS-FC·D AN-DB-LS

Village of Newburg . 0.07 0.08 224 246 258 337 372 417 46 75 117 43 54 67 7.3 AS·FC-D AD-LS

Waukesha County
Waukesha. 7.08 9.92 11.98 8.5D 121 162 197 131 153 172 6 8 14 16 20 26 2.60 2.90 3.60 7.7 PC·TF-FC-TF-e-FC-D AN-S-LS

Brookfield. 1041 2.48 3.90 5.00 78 110 160 79 195 282 3 20 44 11 26 46 1.50 2040 2.90 7.9 lPOO PC·AS-C-FC-D-P AD-FP-Incineration-LF

Oconomowoc. 1.54 1.90 2.33 1.50 158 231 311 116 180 223 28 41 69 50 68 78 7.4 PC·TF-FC·D AN-DB-LS
Menomonee Falls-Pilgrim Road Plant 1.16 1.40 1.79 1.90 48 71 96 100 146 241 6 13 17 12 23 33 2.20 3.BO 6.00 7.6 PA-PC-TF-e-FC/AS- AD-AN-DB-LF-LS

C-FC
Menomonee Falls-Lilly Road Plant. 0.0 0.70 1.0 1.00 55 99 184 168 247 474 3 8 18 3 20 86 0.60 2.50 10.40 " AS-FC-C-D AD·OB-LF-LS
Musk~go-8ig Muskego Plant 0.37 0.58 0.88 0.70 90 110 131 54 122 181 3 9 19 11 21 43 4.30 6.50 9.60 7.4 P·D LS
Sussex. 0.35 0.47 0.62 0.30 107 142 184 128 191 237 17 32 43 21 35 50 1.60 4.50 8.40 7.7 PC-TF-e-FC-O AD-DB-LS
Mukwoflilgo. 0.36 0.44 0.55 0.22 74 121 151 47 127 165 19 29 46 15 25 44 0.70 0.83 0.97 7.4 PC-TF-C-FC-D AN·D8·LS
Hartland. 0.34 0.43 0.50 0.35 68 95 115 130 157 189 7 11 17 18 29 50 2.20 3.00 3.90 7.4 PC-AS-FC-D AN-OB-LS
Muskego-Northeast Plant 0.23 0.34 0.51 0.50 116 153 228 85 136 188 6 11 14 8 20 28 1.7 3.1 4.70 7.5 CS-C-FC·P·D AD-DB-LS
Pewaukee. 0.22 0.30 0040 0.75 79 203 374 106 276 655 19 30 42 18 37 55 7.4 PC-TF/RBC/FC·O AD-AN-LF·LS

AN-DB-L
Dousman 0.10 0.11 0.13 0.12 61 94 126 109 135 182 18 23 10 31 46 7.4 PC-AS-FC·D AD-LS
City of NawBerlin

Regal Manor. 0.12 0.13 0.14 0.35 136 209 282 79 160 260 20 83 145 39 95 CS-FC·D·P AO-DB-LS-Brookfield
Greenridge (Taken Out of

Service During 1975) . 0.07 0.08 0.09 0.10 140 202 246 76 175 350 19 74 126 36 63 90 7.6 CS-FC-D-f' AD-LS-Brookfield

aFacility treats only combined wweroverflows. 1972datB is given, TREATMENT KEY: Liquid Sludge

Source: Wisconsin Department of Natuml Resources and SEWRPC.
PC - PrimarvClarifier - Chemical Addition AN - AnlJllrobic Digestion
PS · Pr;marY&leens (Phosphorus Controll AO - Aerobic Digestion
FC · Final Clarifier TF Trickling Filter D8 Drying8ed
0 - Disinfection PA . Pre-aeration VF - Vacuum Filter
AS - Activated Sludge AF . Air Flotation FP -FilterPress
CS · COntllctStabilization P - Lagoon C - Centrifuge
EA - Extended Aeration M - Microstrainer S - Storage
RBC- Bio-disc SF - Sand Filter LS - Land$preading
CA - Chemical Addition LF -Landfill

LC Contract Disposal



Figure 1

DISTRIBUTION ANALYSIS RESULTS FOR RAW WASTEWATER PARAMETERS

100

90 ~.,.,,\..L'_-------------

100

90

eo

70

20

10

o~o--,---c.------:;----:;------;-------;---;-------:-------c

O(mgd)

80

70

en 60

II>

~ 50

'0

20

10

0
0 .,.

TSS (mgtll
'00 ... 700

FLOW (Q)

100

90

80

70

&60
o
III 50
VI

1.0...

20

'0

o!-o~~:::---=-----:;;:;;------;;<OO-;;;;----;;,..:;;--~ ...;;-------;;700

BOO, (mgll)

BIOCHEMICAL OXYGEN DEMAND (BODS)

TOTAL SUSPENDED SOLIDS (TSS)

100

90

80

70

..
20

10

oL--~-~--~-~------:::__-_=_-----::-------,=__------,
o to 15 20 25 30 35 110 -.5

TKN,P (mgt!)

TOTAL KJELOAHL NITROGEN (TKN)
AND TOTAL PHOSPHORUS (P)

NOTE: CURVES REPRESENT THE PROBABILITY THAT A GIVEN
WASTEWATER TREATMENT FACILITY WILL HAVE A GIVEN
RAW WASTEWATER FLOW OR QUALITY. FOR EXAMPLE,
SO PERCENT OF THE FACILITIES IN THE REGION Will
HAVE AN AVERAGE RAW WASTEWATER BOD5 EQUAL TO OR
LESS THAN 130 mgtl

Source: Stanley Consultants.

Report 163 and analyzed in Figure 2. Survey
data obtained by the Wisconsin Department of
Natural Resources at 22 wastewater treatment

3 Ibid.

6

plants during 1974, 1975, and 1976 indicated
that approximately 59 percent of the raw waste­
water TKN concentration is NH3-N.

4. The total nitrite and nitrate nitrogen were assumed
to be 2 percent of total nitrogen.



Table 2

RAW WASTEWATER CHARACTERISTICS USED IN SCHEMATIC DEVELOPMENT

Concentrations (mg/I)

Influent I Influent II Influent III

Parameter (in Percent) (in Percent) (in Percent)

Distribution of Parametersa......................... 50 80 95
Average Annual Biochemical Oxygen Demand (BOD5)....... 130 200 325
Maximum Monthly Biochemical Oxygen Demand (BOD5). .... 185 285 460
Average Annual Suspended Solids (TSS) ................ 155 230 370
Maximum Monthly Suspended Solids (TSS) .............. 225 360 600
Ammonia Nitrogen (NH3-N) ........................ 10 15 17
Organic Nitrogen (Org-N) .......................... 9 14 16
Nitrate and Nitrite-Nitrogen (N03 + N02) .............. 0.5 0.5 0.5
Total Phosphorus (TP) ............................ 10.5 14.5 19.5

a The identified value represents the percent of plants which have values less than or equal to stated value, as shown in Figure 2.

Source: Stanley Consultants.

The values represent three different raw waste loads
representative of the characteristics of the raw waste
experienced at facilities in the Region. Values at a par­
ticular facility can be expected to vary from these values.
Data on influent wastewater values of other parameters
in the Region are generally limited as are removals that
are obtained in existing facilities.

Average monthly flows range from 0.06 to 137.1 mgd.
The average monthly median flow for the treatment
facilities in the Region is approximately 0.4 mgd.

As noted from the distribution curves in Figure 1, 50 per­
cent of the communities have wastewaters of lesser
strength than those listed in Table 2. If infiltration and
inflow can be reduced in many of these areas, as has
been found to be the case in many of the Region's sewer­
age systems that have been studied for infiltration/inflow
reduction, it is believed that influent wastewater char­
acteristics will approximate the range of values selected.
Accordingly, the wastewater management alternatives for
the Region are based on these influent characteristics.

To meet specified effluent quality objectives, unit pro­
cesses were selected to treat the maximum monthy
BOD5 and TSS values shown in Table 2. Capital costs for
liquid waste treatment processes should be based on these
values. The average annual values should be used to
estimate sludge production and operation and main­
tenance costs.

For large facilities, special investigations usually are made
to determine influent design parameters in 201 facilities
planning studies. Smaller facilities are often designed
based on generally accepted design values. Existing quality
data for any treatment facility can be misleading, as it
may reflect unchecked water usage in unmetered com-

munities, infiltration and inflow which dilute the sewage,
various levels of industrial contribution, and other factors.
Under the regional sanitary sewage planning program,
investigations were made, for planning purposes, to deter­
mine the regional flow and strength characteristics.4 The
investigations indicated the following average sewage flow
conditions for the Region:

1. Average amount of domestic sewage flow con­
tributed by all urban land uses except major
industrial and commercial concentrations and
based upon water delivery records: 88 gallons per
capita per day, ranging from a low of 78 to a high
of 103 gpcd.

2. Average amount of sewage flow contributed by
major concentrations of industrial land uses:
12,270 gallons per acre per day, ranging from
a low of 1,430 to a high of 24,660 gpad.

3. Average amount of sewage flow contributed by
major concentrations of commercial land uses:
7,640 gallons per acre per day, ranging from a low
of 2,580 to a high of 13,620 gpad.

4. Average infiltration rate: 0.24 gallons per minute
per gross developed acre, ranging from a low of
0.09 to a high of 0.73 gpad.

5. Average storm water inflow rate: 0.57 gallons
per minute per gross developed acre, ranging from
a low of 0.26 to a high of 1.68 gpad.

4 Ibid.

7



Figure 2

o
• •••...

•

ANALYSIS OF PERFORMANCE OF REGIONAL TREATMENT FACILITIES FOR 8005

•!. !

500400

o

300

•

200100

•• r-----
, ·18,

I
/ 0 •1 0 :" •

/

•

o

•
o

•• •
••

• r-----
jl

" 0.0
/0 ••

I a..
o 100 200 300 400

o

••• •,----.-
./,I 0

•
I rIP •/ .,,-

o 100 200 300 400

•

400300

•

200100o

50

20

40

30

o 100 200 300 400

500400

•

o

300

•

AUGUST

200

APRIL

o
o •

100 200 300 400 500

100

o

o

MARCH

o

•

JULY
o

•
•o

••~-----.
.~

-iI'~••
I O. .0

I 0 •
I.

., .
"r---,----

• ,( .0

o

I
" 0 •/ .0.

II •

o 100 200 300 400

o 100 200 300 400

•

•

400

400

•

300

300

JUNE

• •

FEBRUARY

•

200

200

o

o

•

100

100

•• 0r-----• •·0,1,
110
I. ~

/

r-----
I 1'0 0,..
P.

"'~O •
/ • 0 • 0

I.
o

o

•

400

o

•

300

MAY

•

JANUARY

200

o

•

100

•

o

40

50

30

•
o •·r-----'/
~
o

10 I~ •
/ ~ .

011 •

20

40

.....
z:
UJ
:;)
...J
u..
~ 50

20
LD

C
o
a:l

_ 30

Cl
e

SEPTEMBER OCTOBER NOVEMBER DECIlMBER

INFLUENT BOD 5 (mg/l)

50 LEGEND

• CONTACT STABILIZATION-FINAL
CLARIFIER-DISINFECTION

• PRIMARY CLARIFIER-TRICKLING
FILTER-FINAL CLARIFIE~DISINFECTION

o PRIMARY CLARIFIER-ACTIVATED SLUDGE­
FINAL CLARIFIER-DISINFECTION

DATA P01NTS INCLUDE ALL TREATMENT FACILITIES
IN THIS REGION EMPLOYING THE THREE BASIC
TREATMENT SCHEMES SHOWN ABOVE (SEE TABLE I).

NOTE:

EPA DEFINED SECONDARY
TREAl1IENT

o
•

100 200 300 400 500

~.
.. ;0---- ..... --­.. /

j'
I~••

/
oL-.~..L..-_-'-_--L._--'--_----'-_--'
o

40

30

20

10

ANNUAL AVERAGE

Source: Stanley Consultants.

8



6. Peak-to-average flow rates: 3.72 to one for trunk
sewers, ranging from a low of 2.83 tp one to
a high of 4.61 to one; and 1.87 to one for sewage
treatment plants, ranging from a low of 1.34 to
one to a high of 2.66 to one.

The same analyses also indicated the following average
sewage strength contributions for the Region, based on
data from 30 treatment facilities:

the Region are served by contract with the Milwaukee­
Metropolitan Sewerage District, Racine, Kenosha, or
other systems.

The hydraulic design capacity range of the treatment
facilities in the Region is as follows:

Number
of Plants

1. Average five-day carbonaceous biochemical oxygen
demand value: 0.259 pound per capita per day,
ranging from a low of 0.0627 to a high of 1.523
pounds per capita per day.

2. Average suspended solids value: 0.219 pound per
capita per day, ranging from a low of 0.0656 to
a high of 0.676 pound per capita per day.

Less than 0.1 mgd
Between 0.1 and 0.5 mgd
Between 0.5 and 1.0 mgd
Between 1.0 and 5.0 mgd
Between 5.0 and 10.0 mgd
Between 10.0 and 100.0 mgd
Greater than 100.0 mgd

7
24
10
14

3
5
2

3. Average total phosphorus value: 0.0138 pound
per capita per day, ranging from a low of 0.0055
to a high of 0.0535 pound per capita per day.

4. Average organic nitrogen value: 0.0111 pound
per capita per day, ranging from a low of 0 .0061
to a high of 0.0208 pound per capita per day.

5. Average ammonia nitrogen value: 0.0143 pound
per capita per day, ranging from a low of 0.0063
to a high of 0.0233 pound per capita per day.

Values utilized in Planning Report 16 to typify regional
wastewater for alternative analysis were 125 gallons/
capita/day containing 0.21 pound of BOD5 and TSS/
capita/day. An infiltration allowance of 85 gallons/capital
day was added to this value to produce a design average
flow value of 210 gallons/capita/day. Similar analysis and
selection of loading factors will be made in ongoing
208 planning efforts.

MUNICIPAL WASTEWATER
TREATMENT FACILITIES

In 1970, 81 of the 146 cities, villages, and towns in the
SEWRPC area were served by municipal wastewater
treatment facilities. Between 21 and 23 percent of the
urbanized area, or about 8 percent of the population, was
without public sanitary sewer service. Preparations had
been made at the local level to extend sanitary sewer ser­
vice to an additional 447 square miles not currently
served by such facilities.

The breakdown of the basic treatment process used by
the facilities is presented below:

Number
of Plants

Primary clarification plus:
Trickling filter 22
Activated sludge 21
Rotating biological contactor 1

Primary mechanical clarifica-
tion plus activated sludge 1

Contact stabilization 6
Activated sludge 13
Extended aeration 1
Lagoons 1
Physical-chemical 2

There are five facilities in the Region that have two dif­
ferent basic treatment processes in use concurrently. The
only advanced wastewater treatment process presently
employed is chemical addition for phosphorus removal.
Chemical addition is employed at 30 of the treatment
facilities. Effluent polishing ponds, which are intended to
upgrade effluent quality, are used at 13 facilities.

Sludge produced from the above treatment systems is
processed by the following unit operations:

Number
of Unit

Operations

Municipal wastewater treatment plants were considered
the major source of surface water pollution in the Region
in 1970.5 Currently, 65 wastewater treatment plants are
in operation. Information on these facilities is presented
in Table 1.

There are three facilities listed in Table 1 that treat only
combined sewer overflows. These facilities are located in
the Cities of Kenosha and Racine. Many communities in

5 Ibid.

Aerobic digestion
Anaerobic digestion
Drying beds

Vacuum filters
Centrifuges
Filter presses

27
38
32

Number
of Unit

Operations

3
1
2

9



Ultimate disposal of sludges in the Region is generally
accomplished by landfill, by landspreading, or by product
recovery (Milorganite).

The three most commonly used regional basic wastewater
treatment processes are primary clarification plus trickling
filter, primary clarification plus activated sludge, and
contact stabilization. An investigation was made to see
if these processes were meeting secondary treatment
requirements as defined by the U. S. Environmental
Protection Agency (EPA) (at least 85 percent reduction
in BOD5 and TSS concentrations or an effluent level of
30 mg/l BOD5 and 30 mg/l TSS on a monthly average
basis). Processes that are currently being used to upgrade
the effluent of these three basic treatment processes were
also investigated.

Figure 2 shows the monthly average and annual average
of BOD5 reduction for the treatment facilities employing
the three basic treatment processes. The figure shows that
many of the facilities are not meeting secondary require­
ments, especially the trickling filters. Seasonal variations
are not readily apparent for the processes. Many of the
violations can be attributed to inadequate operations,
overload of design capacity, and similar factors. However,
a study of the trickling filter data revealed that the high
BOD5 concentration in the effluent could be attributed
to the high soluble BOD5 level in the effluent (approxi­
mately 30 to 40 percent of the total BOD5) and to carry­
over of suspended solids.

A survey of current regional practices used to upgrade
effluent quality was performed. Trickling filters were
upgraded with activated sludge processes, chemical
addition for phosphorus removal; polishing ponds, and
second stage trickling filters. When using activated sludge
along with chemical addition in conjunction with trick­
ling filters, overall raw wastewater BOD5 and TSS concen­
trations were reduced by 91 and 84 percent, respectively.
Polishing ponds reduced overall BOD5 concentration by
84 to 85 percent and TSS concentration by 66 to 88 per­
cent. Overall BOD5 and TSS concentrations were reduced
by 91 to 95 percent and 87 to 90 percent, respectively,
with second stage trickling filters.

Activated sludge processes in the Region have been
upgraded with chemical addition for phosphorus removal.
Overall BOD5 and TSS removals of 90 and 92 percent,
respectively, were obtained by facilities in the Region.

Polishing ponds and chemical addition for phosphorus
removal are used to improve the effluent quality of
contact stabilization processes. Polishing ponds have
reduced overall BOD5 levels 58 to 94 percent and TSS
levels by 64 to 85 percent. Overall BOD5 and TSS reduc­
tion of 93 percent and 85 percent, respectively, have
occurred with chemical addition.

SEMIPUBLIC AND PRIVATE FACILITIES

There are 67 semipublic and private wastewater treat­
ment facilities in the Region as shown in Table 3. The
facilities listed are primarily institutions, mobile home

10

parks, or isolated residential subdivisions. Most of these
facilities are served by package treatment plants with
design flows less than 0.5 mgd. Some will be abandoned
as centralized sewerage systems are extended if the
recommendations in Planning Report 16 are followed.
Treatment concepts and costs for small areas are dis­
cussed in Chapter VI.

INDUSTRIAL FACILITIES

An attempt has been made to identify the industrial
enterprises in the study area. The results of the investi­
gation are presented in Appendix B. Approximately
430 industries are listed. The industries are classified by
two and three digit standard industrial classification codes
(SIC). Included in the table is information describing the
enterprise location, product, wastewater flows (cooling
and process), and wastewater characteristics, and dis­
charge location. All facilities are listed whether they
have a separate discharge or discharge through a munici­
pal facility.

Effluent quality standards have been established by
federal regulations for various industrial claslles. Effluent
standards are administered to the industries through
WPDES permits. These permits specify the maximum
allowable mass of pollutants that can be discharged per
day and are arrived at through the permit issuance process
which includes discussion with industries as well as public
[...]
Nonreinforced concrete ... 20,529 4.5
Cast iron ............. 15,097 3.3
Plastic ............... 9,392 2.1
Other ............... 7,843 1.7

Total 458,422 100.0

1974 Installations

Percent
Type Mileage of Total

Vitrified clay .......... 8,746 52.9
Reinforced concrete...... 2,487 15.0
Asbestos cement ........ 1,156 7.0
Nonreinforced concrete ... 522 3.1
Cast iron ............. 321 1.9
Plastic ............... 3,168 19.3
Other ............... 132 0.8

Total 16,532 100.0

Current Pipe Mileage by Size Rangea

Percent
Type Mileage of Total

Under 8 inches ......... 73,286 16.0
8 inches to 14 inches ..... 287,333 62.7
15 inches to 24 inches .... 60,914 13.3
Over 24 inches ......... 36,889 8.0

Total 458,422 100.0

1975 Installations

Percent
Type Mileage of Total

Vitrified clay . ......... 7,354 43.7
Reinforced concrete...... 2,508 14.9
Asbestos cement ........ 2,556 15.2
Nonreinforced concrete ... 209 1.2
Cast iron ............. 988 5.9
Plastic ............... 3,027 18.0
Other ............... 181 1.1

Total 16,823 100.0

a Size ranges, of course, vary among the major pipe materials. Approximately 55 percent of a/l reinforced concrete pipe is over 14 inches in
diameter and almost one-third is larger than 24 inches. On the other hand, over 90 percent of a/l plastic in place is less than 15 inches in
diameter. The majority of vitrified clay, asbes.tos cement, and cast iron oipe lie within the 8-inch to 14-inch range.

Source: American City and County, September 1975.

frequently enough to avoid solids deposition. The design
flow is dependent on the number of pumps operating
simultaneously. Design curves have been established
which relate the design flow to the number of grinder
pumps connected to the force main. 2

Costs for components of a grinder pump system are
presented in Table 6. EPA demonstration projects in
Albany, New York; Phoenixville, Pennsylvania; and
Columbus, Indiana, and a municipally-financed system
in Saratoga, New York, indicate savings of 50 to 80 per­
cent when compared to the installation cost of a gravity'
collection system in difficult terrain.

21. G. Carcich et ai, "The Pressure Sewer: A New Alterna­
tive to Gravity Sewers," Civil Engineering, May 1974, and
R. L. Sanson, "Design Procedure for a Rural Pressure
Sewer System, "Public Works, 104, September 1973.

18

TREATMENT AND DISCHARGE

Varying levels of constituent control are required of the
municipal wastewater treatment facilities with surface
water discharges as discussed in Chapter III. Ammonia,
phosphorus, and increased organic and solids removal
may be needed. Numerous unit processes are available
for various constituent removal from domestic waste­
waters. A summary of conventional and additional waste­
water treatment processes which are commonly used is
presented in Figure 3. A discussion of these processes and
their applicability to the SEWRPC area follows:

Organic and Solids Removal
By July 1, 1977, an effluent quality equivalent to secon­
dary treatment requirements must be obtained by all
municipal facilities. Because of their familiarity, secon­
dary treatment processes are only briefly discussed.

Primary sedimentation removes readily settleable solids
and floating material, thus reducing the suspended solids
content in the wastewater. Efficiently designed and



Table 6

PRESSURE SEWER SYSTEM COMPONENT COSTS

Source: Journal, Environmental Engineering Division, ASCE, Feb­
ruary 1974.

Trickling filters have been widely used for wastewater
treatment in the United States. Under normal operation,
trickling filter plants preceded by primary sedimentation
usually remove 75 to 85 percent of the BOD5 .5 Data

3 Metcalf andEddy, Inc., Wastewater Engineering, McGraw­
Hill, New York, New York, 1972.

from the monthly operation reports of municipal facili­
ties on the Lower Peninsula of Michigan showed the
median BOD5 removal around 83 percent. 6

As mentioned in Chapter II, the majority of the trickling
filter plants in the study area are not removing 85 percent
of the BOD!?, the secondary treatment requirements.
Since approxImately 60 to 70 percent of the effluent
BOD5 appears to be due to suspended solids, secondary
treatment effluent limitations would probably be met
with increased suspended solids removal. An effluent
containing 30 mg/l BOD5 could be achieved by a trickling
filter when treating low strength wastewaters (although
this may not represent secondary treatment as defined as
85 percent removal).

The activated sludge process is very flexible and can be
adapted to treat almost any type of raw wastewater.
There are many modifications of the activated sludge
process in practice today. Each modification has its
advantages and disadvantages: some achieve better BOD5
and suspended solids removal than others, some cost less
to construct, others cost less to operate, some produce
less sludge, and some obtain better nutrient removal. No
attempt is made in this report to analyze the applicability
of each type of activated sludge process to the treatment
needs of the study area. Instead, the activated sludge
process is generally discussed with the exceptions of the
contact stabilization and extended aeration processes
which are now commonly used in the Region.

Rotating biological contactors (bio-discs) are a relatively
new wastewater treatment process in the United States.
Although bio-discs operate much on the same principle
as trickling filters (attached growth systems), much higher
BOD5 removals (85 to 90 percent) have been obtained. 7

The activated sludge process generally achieves 85 to
95 percent overall BOD5 reduction with proper opera­
tion.a Solids retention times (SRT) are normally between
five and 15 days. Plants operating at the higher SRTs
generally achieve higher removal efficiencies. However,
operational constraints (mixing difficulties, oxygen mass
transfer limitations, nutrient depletion, and clarification
of biological floc) limit the use of high SRT values.

2-5

4-6

2

5-10

7-15

100-300
200-400

300-700

Cost
(in Dollars)

1,000-2,000

Component

Grinder Pump .
Outside Installation

(Includes excavation, manhole, cover,

frame, electrical connection) .
Inside Installation

(Includes electrical connection

and plumbing) .

Clean-outs (concrete box) .
Pipe Installation per Lineal Foot

(including material) to a 5-foot depth
a. Use of power trencher in new

area being developed .
b. Use of power trencher in

area already developed .

c. Use of backhoe in new area

being developed .
d. Use of backhoe in area

already developed .
Pressure Sewer Appurtenances per

Lineal Foot (Includes check valves,

curb stops, pressure main shut-off,

and valves) .

operated, primary clarifiers generally remove from 50 to
65 percent of the suspended solids and 25 to 40 percent
of the BOD5.3 When chemicals (salts of iron or aluminum)
are mixed with the influent wastewater, removal effici­
encies of 60 to 75 percent of suspended solids and 40 to
50 percent of BOD5 have been obtained.4 Fine screens
have been used in place of clarifiers at several locations
(such as Jones Island).

4 Metcalf and Eddy, Inc., for U. S. Environmental Pro­
tection Agency, Process Design Manual for Upgrading
Existing Wastewater Treatment Plants, October 1974,
and Black and Veatch and Shimik, Roming, Jacobs,
and Finklea for the U. S. Environmental Protection
Agency, Process Design Manual for Phosphorus Manual,
April 1976.

5 Metcalf and Eddy, Process Design Manual for Upgrading
Existing Wastewater Treatment Plants.

6 Clark, Viessman, and Hammer, Water Supply and Pollu­
tion Control, International Textbook Company, Scranton,
Pennsylvania, 1971.

7 Autotrol Corporation; H. Oliver and E. P. Leary.

aMetcalf and Eddy, Inc., Process Design Manual for
Upgrading Existing Wastewater Treatment Plants, and
Metcalf and Eddy, Inc., Wastewater Engineering.

19



Figure 3

WASTEWATER TREATMENT ALTERNATIVE PROCESSES

PRELIMINARY AND PRIMARY SECONDARY TERTIARY ADVANCED AUXILIARY

AERATED LAGOON NITRIFICATION

WASTE STABILIZATION POND

SEDIMENTATION

WITH CHEMICALS

Source: Stanley Consultants.

TRICKLING FILTER

BIO-DI SC

ACTIVATED SLUDGE

CHEMICAL
LARIFICATION

E E OSMOSIS

CHLOR I NAT ION- LAND APPLI CAT I ON

The advantage of the contact stabilization process is
a smaller total aeration tank volume because of the use
of contact and sludge reaeration tanks. This process is
only applicable for wastes with limited soluble BOD5.
Efficiency ranges from 80 to 90 percent of the BOD5.9

The extended aeration process is generally used in small
communities for wastewater treatment in the form of
package treatment plants. The hydraulic retention time
of this process is 24 hours or greater which makes the
process operate in the endogenous growth phase, which
results in very low sludge production. This may reduce
the requirements for separate sludge handling treatment
processes. Primary sedimentation is not generally needed.
BOD5 removal efficiency ranges from 75 to 95 percent.lO

Recently, there has been a great deal of interest in the
use of pure oxygen as a substitute for air in the activated
sludge process. The advantages of using pure oxygen

9 Clark, Viessman, and Hammer, Water Supply and Pollu­
tion Control, International Textbook Company, Scranton,
Pennsylvania, 1971, and Metcalf and Eddy, Inc., Waste­
water Engineering. ---

1°Clark, Viessman, and Hammer, Water Supply and
Pollution Control, and Metcalf and Eddy, Wastewater
Engineering.

20

include reduction in aeration tank volume, decreased
sludge volume, and improved sludge settling characteris­
tics. The system is most advantageous and has been most
widely used on high strength wastes. Detailed investiga­
tions during subsequent 201 facilities planning studies in
the Region will determine if the system is cost-effective
for a particular facility.

An aerated lagoon system is similar to the complete mix
activated sludge process with the exception that solids are
not recycled to the lagoon. Up to 90 to 95 percent BOD5
removals are obtainable, depending on detention time
and the degree of solids removed.11 Large land require­
ments and decreased treatment efficiency in cold weather
are the principal disadvantages of aerated lagoons.

Waste stabilization ponds have been widely used through­
out the United States because of their relatively low
construction costs and minimal operation and main­
tenance requirements. High solids carryover (primarily
algae) and seasonal changes (spring turnover after winter
ice cover) are a few of the problems which make secondary
effluent standards very difficult to achieve with this
process. However, because of the cost advantages for
small communities, EPA has issued a draft regulation

11 Brown and Caldwell for the U. S. Environmental Pro­
tection Agency, Upgrading Lagoons, August 1973.



revlsmg the definition of secondary treatment to allow
the use of stabilization ponds for communities with
wastewater flows less than 1 mgd.

Nitrogen Control:12 Wastewaters containing nitrogen can
cause several deletrious effects when discharged to receiv­
ing waters. Among the most notable are biostimulation of
receiving waters, toxicity to aquatic life, and dissolved
oxygen depletion in surface waters.

Currently, ammonia nitrogen is the major form of nitro­
gen restricted by regulatory agencies in municipal waste­
water discharges in the Region. Therefore, the following
discussion is centered around ammonia conversion to
nitrate nitrogen, even though other forms of nitrogen
may be reduced concurrently. Processes to remove
nitrogen from wastewater (biological nitrification­
denitrification, ion exchange, ammonia stripping, and
breakpoint chlorination) are generally not required to
meet the specified effluent quality objectives in Chap­
ter III.

Nitrogen control can be accomplished by physical, chemi­
cal, and biological techniques. Nitrogen concentrations in
raw municipal wastewater generally range from 15 to
50 mgjl. Nitrogen is principally in the form of organic
nitrogen, both soluble and suspended, and ammonia. The
soluble organic nitrogen is mainly in the form of urea
and amino acids.

Primary sedimentation removes a portion of the sus­
pended organic nitrogen (less than 10 percent of the
total nitrogen). Where chemical addition for phos­
phorus control occurs in the primary clarifier, additional
nitrogen reduction can be expected. Overall total nitro­
gen reduction of less than 30 percent can be expected
with chemical addition.

Suspended organic nitrogen is removed and also trans­
formed to ammonia and other inorganic forms in biologi­
cal treatment. In addition, some of the ammonia is taken
up to form new cell material. Overall, 10 to 20 percent
of the total nitrogen is removed with biological treat­
ment and secondary sedimentation. For a conventional
primary-secondary biological treatment facility, total
nitrogen removal is usually less than 30 percent.

Other advanced wastewater treatment processes used to
remove constituents other than nitrogen often provide
some form of total nitrogen reduction. Nitrogen removed
is usually in the particulate form, and overall removal
efficiency is generally not too high. These processes and
the nitrogen form commonly removed by them are
listed below:

1. Filtration-organic nitrogen.

2. Carbon adsorption-organic nitrogen.

12 Brown and Caldwell for the U. S. Environmental Pro­
tection Agency, Process Design Manual for Nitrogen
Control, October 1975.

3. Reverse osmosis-ammonia and nitrate.

4. Electrodialysis-ammonia and nitrate.

5. Land disposal-all forms of nitrogen.

Processes that are currently applicable for nitrogen
removal include biological nitrification-denitrification,
breakpoint chlorination, selective ion exchange, and air
stripping. There are other methods of nitrogen removal
available, but most are in the experimental stage of devel­
opment or occur coincidentally with another process.

The above mentioned nitrogen removal processes remove
various forms of nitrogen to various degrees. Biological
nitrification transforms ammonia to nitrate by biological
oxidation. Nitrification can be carried out in conjunction
with secondary treatment (combined carbon oxidation­
nitrification system) or in a separate stage. Both suspended
growth (activated sludge) and attached growth reactors
(trickling filters and bio-discs) have been used and can
oxidize up to 98 percent of the ammonia to nitrate.

In breakpoint chlorination, chlorine is added in sufficient
amounts to chemically oxidize ammonia to nitrous oxide
and nitrogen gas. In practice, approximately 10 mg/l of
chlorine is added for everyone mg/l of ammonia. With
this method, ammonia concentrations can be reduced to
near zero. However, pH adjustment and dechlorination
are sometimes necessary.

Ammonia removal in the 90 to 97 percent range can be
expected in a clinoptilolite ion exchange system. Filtration
is usually required prior to ion exchange to prevent foul­
ing of the resins. In the air stripping process, ammonium
ions are converted to molecular ammonia at high pH. The
wastewater then passes through a stripping tower where
ammonia is transferred to the adjacent air. Table 7 sum­
marizes expected nitrogen removal efficiencies that are
attained by various wastewater treatment processes.

Although it has the advantages of high efficiency and
insensitivity to temperature fluctuations, selective ion
exchange with filtration is not cost-effective when com­
pared to other methods. Air stripping is not applicable
to the study area principally because of its inefficiency
in cold weather and required shutdown during freezing
conditions. Due to the high operating costs and resulting
increase in total dissolved solids concentration, break­
point chlorination is only desirable as an effluent polish­
ing technique. For the region, biological nitrification
appears to be the best selection for ammonia conversion.

There are many alternatives in the selection of biological
nitrification systems. Both combined carbon oxidation­
[...]
PRE MULTIMEDIA FILTER CHlTMT STABILIZATION CLARIFIER

(B)~ I -9 -I -0 •

SLUDGE

EXPECTED EFFLUENT QUALITY 0

BODslmg/1 ) TSS(mg/l) TOTAL P(mg/1) NH3-N(mg/1 )

INFLUENT I 15 12 9 9

INflUENT II 15 12 12 13

INflUENT III C 15 10 15 15

o MAXIMUM MONTHLY AVERAGE

b M ICROSTRAINER NOT REQUIRED

C MULTIMEOlA FILTER REQUIRED.

Source: Stanley ConSUltants.

effluent from a single-stage facility, when combined with
chemical addition for phosphorus removal, should attain
the effluent quality specified in Level 6. A single-stage
facility is recommended for nitrification where existing
treatment facilities can be modified or when planning
a new wastewater treatment facility, providing it proves
cost-effective and influent wastewater characteristics are
suitable. The process is generally less reliable than separate
stage systems.

Level 6(C) utilizes land disposal of wastewater after treat­
ment at a secondary biological facility. A storage lagoon is
necessary for retention when soil conditions do not allow

40

wastewater application. Overall constituent removals
will depend on soil type and cropping practice (see
Chapter IV).

LEVEL 7 SCHEMATICS

Level 7 schematics apply to small communities which
have wastewater flows of 0.5 mgd or less. This is the
maximum population equivalent flow for which the
Wisconsin DNR does not require phosphorus removal.
Schematics developed are shown in Figure 10. Level 7(A)
uses the extended aeration process for organic removal
and nitrification to effluent criteria levels of 15 mg/l



Figure 8

LEVEL 5 TREATMENT SCHEMATICS

EFFLUENT REQUIREMENTSQ
: 15 mgtl BOD5 , 1.0 mgtl Total P

(A)

PRE
TNT

MIXING'
FLOCCULATION

AI OR Fe SALTS

PR IMARY
CLARIFIER

SLUDGE

AI OR Fe SALTS

CONTACT STABILIZATION FINAL
OR ACTIVATED SLUDGE CLARIFIER

SLUDGE

MULTIMEDIA
FILTER CHl

EXPECTED EFFLUENT QUALITYO:

BOD5 (OIg/1)

(B)

PRE
TNT

INFLUENT I b
INFLUENT II b
INFLUENT II I

MIXING'
FLOCCULATION

AI OR Fe SALTS

12
15

15

PR IMARY
CLAR IF IER

SLUDGE

TSS(OIg/l)

12
15

10

AI

TR ICKLI NG
FILTER

TOTAL P(OIg/1)

SLUDGE

NH3-N(OIg/l)

9

13

15

MULTIMEDIA
FILTER CHL

12 I

15 8 I
EFFLUENT REQUIREMENTS NDT SATISFIED WITH TREATMENT SCHEME.

EXPECTED EFFLUENT QUALI TV 0 :

B005 (Olg/l )

INFLUENT I

INFLUENT II

I NFLUENT III

TSS(OIg/1) TOTAL P(OIg/1) NH
3

-N(OIg/1 )

9

13

a MAXIMUM MONTHLY AVERAGE

b MULTIMEDIA FILTER NOT REQULRED

Source: Stanley Consultants.

BOD5 and 1.5 mg/l ammonia nitrogen. Influent III
requires a sand filter or microstrainer to meet effluent
criteria. Most package treatment plants employ the
extended aeration process, using a 24-hour hydraulic
retention time and continuous solids recycle. To operate
efficiently, solids must be wasted periodically from
the system.

Other activated sludge processes combined with nitrifi­
cation will provide the same effluent quality. Bio-discs,
if proven reliable, can be used as a combined carbon
oxidation-nitrification system in new systems.

Levels 7(B) and (C) utilize land application following
secondary treatment. During summer months, the aerated

41



Figure 9

LEVEL 6 TREATMENT SCHEMATICS

EFFLUENT REQUIREMENTSo: 15 mg/l BODS' 1.0 mg/l Total P, 1.5 mg/l NH 3-N

CHLNITRIFICATION

AI OR Fe SALTS

CONTACT STABILIZATION
OR ACT I VATED SLUDGE

SLUDGEAI OR Fe SALTS

PRE MIXING I PRIMARY
TMT FLOCCULlTIOIl CLAR I FI ER

J-------{~-----( >--r-e=J----l---<(A)

SLUDGE SLUDGE

EXPECTED EFFLUENT QUALITY a :
80DS(~g/l )

INFLUENT I

IIFLUENT I I

INFLUENT III

10

IS

IS

TSS(..g/l)

12

20

20

TOTAL P(..g/l) NH3-N(.g/l)

I.S

I.S

I.S

AI

PRE MIXING I PR IMARY TR I CXlI NG FINAL
TMT FLOCCULATION CLARIFIER FILTER NITRIFICATION CLARIFIER CHL

(8)

AI OR Fe SALTS
SLUDGE SLUDGE

SLUDGE

EXPECTED EFFLUENT QUALITY 0:

80DS( ..g/l) TSS( ..g/l ) TOTAL p(..g/l) NH3-N(..g/1)

INFLUENT I 10 12 I. S
INFLUENT II IS 20 I.S
I MF LUENT III rS 20 I.S

SECONDARY
PRE PRIMARY 810LOGICAL FINAL STORAGE

(C) ~~~~.~~~~PR_OC~ES_S~~~~_C_L~~IE_R~~••~~~~~~••_I~LA_G_~_N~~LAND APPLICATION

SLUDGE i
SLUDGE

EXPECTED EFflUENT QUALITY 0:

ALL I NF LUENTS: REMOVALS DEPEND ON SO I L ~YPE AND CROPP rNG PRACTICE - SEE TEXT

a MAXIMUM MONTHLY AVERAGE

Source: Stanley Consultants.

42



Figure 10

LEVEL 7 TREATMENT SCHEMATICS

EFFLUENT REQUIREMENTSo: Q~ 0.5 mgd

(A)

PRE EXTENDED AERATION
TMT SRT ~ 15 DAYS-----o--r I

FINAL MICROSTRAINER
CLARIFIER OR SAND FILTER CHL·9)---·1,----0--

SLUDGE

EXPECTED EFFLUENT QUAL ITY a:

80D5(mg/l)

INFLUENT I b
INFLUENT II b
INFLUENT III

10
15

15

TSS(mg/l)

12

20
12

TOTAL P(mg/l)

9

12

15

NH3-N(..g/1)

1.5

1.5

1.5

STORAGE
LAGOON

PRE PR IMARY SECONDARY 8 IOLOG ICAL FINAL
TMT CLAR IFIER PROCESS CLAR IFIER CHL

(B) --o1--_._~:::::::::::::::::::::_I""'_-_-_-_-_".~Q}---_-lOl--~--IL... r---- LAND APPLICATION

SLUDGE t
SLUDGE

EXPECTED EFFLUENT QUALITY a :
ALL INFLUENTS: REMOVALS DEPEND ON SOIL TYPE AND CROPPING PRACTICE - SEE TEXT

STORAGE
LAGOONCHL

POll SH I NG
LAGOON

AERATED
LAGOON

PRE
TMT

(C) ---0---....11.- ---..·~I ----·~O)------l_l ...lr__ LAND APPLICATION

EXPECTED EFFLUENT QUALITY 0:
ALL INFLUENTS: REMOVALS DEPEND ON SOIL TYPE AND CROPPING PRACTICE - SEE TEXT

o MAXIMUM MONTHLY AVERAGE

b MICROSTRAINER OR SAND FILTER NOT REQUIRED

Source: Stanley Consultants.

lagoon alone would probably satisfy effluent require­
ments, but organic and ammonia levels would violate
effluent criteria for colder temperatures.

Treatment alternatives for small areas using other con­
cepts are fully detailed in Chapter VI.

LEVEL 8 SCHEMATICS

Figure 11 displays the Level 8 schematics. These sche­
matics are essentially the same as those for Level 6 except
that a multimedia filter is necessary for Influents II and
III in Levels 8(A) and (B) to ensure meeting the 10 mg/l

43



POST
AERATION

SLUOGE

Figure 11

lEVEl8 TREATMENT SCHEMATICS

10 mgtl BODS' 1.0 mgtl Total P, 1.5 mgt! NHa-N, 6.0 mgt! DO
Al OR F. SALTS

CONTACT STABILIZATION INTERMEOIATE FINAL MULTIMEDIA
OR ACTIVATEO SLUOGE CLARIFIER NITRIFICATION CLARIFIER FILTER CHL)..........,.--r---,.....-..----< )........----r-l---~

AI OR Fe SALTS

PRE MIXING & PRIMARY
TMT FLOCCULAT ION CLAR IFIER

r------I=:=J------{

EFFLUENT REQUIREMENTS a
:

(A)

SLUOGE SLUOGE

EXPECTED EFFLUENT QUALITY a

BODs(mg/l) TSS(mg/l) TOTAL P{mg/l) NHa-N(mg/l) DO{mg/ i)

INFLUENT I b 10 12 1.5 6
INFLUENT II B S 1.5 6
INFLUENT III 10 8 1.5 6

AI
PRE MIX ING & PR IMARY TRJ CKLI NG FINAL MULTIMEDIA POST
TMT FLOCCULAT ION CLAR IFIER FILTER NITRIFICATION CLARIFIER FILTER CHL AERAT ION

(B)

AI OR Fe SALTS SLUDGE SLUDGE

SLUDGE

EXPECTED EFFLUENT QUALITY a

BOD5 (mg/l ) TSS(mg/l) TOTAL P(mg/ I) NHa-N (mg/ 1 ) DO{mg/l )

INFLUENT Ib 10 12 1.5 6
INFLUENT II 8 S 1.5 6
INFLUENT III 10 8 1.5 6

STORAGE
LAGOON

PRE PRIMARY SECONDARY BIOLOGICAL FINAL
TMT CLAR IFIER PROCESS CLAR IF IER CHL

(e) ---Ol----~~::::~----.-?,...--.o-(Ot---.-I'-------LAND APPLICATION

SLUDGE SLUDGE

EXPECTED EFFLUENT QUALITY a

ALL INFLUENTS: REMOVA LS DEPEND ON SO IL TYPE AND CROPP ING PRACT ICE - SEE TEXT

a MAXIMUM MONTHLY AVERAGE

b MULTIMEDIA FILTER NOT REQUIRE~
Source: Stanley ConsultaMS. _ .. - .. -



BOD5 criteria. Where multimedia filters are used, phos­
phorus residuals lower than 1.0 mg/l may be achieved.
An alternative to the schematics shown for new systems
is single-stage nitrification. Postaeration is added to
increase effluent dissolved oxygen from the 1 to 2 mg/l
that can be expected in Schematics 1 through 7 to the
6 mg/l specified for this treatment level. Use of ozonation
in lieu of chlorination would preclude the need for
postaeration, but ozonation is not cost-effective when
compared to chlorination plus postaeration.7

LEVEL 9 SCHEMATICS

Level 9 schematics are developed to meet the most strin­
gent criteria of all the levels specified by SEWRPC (see
Figure 12). The schematics are similar to those for
Level 8 except that a carbon adsorption step is required
for Levels 9(A) and (B). No additional removal of sus­
pended solids is expected with an upflow contactor unit.
Carbon adsorption has been used at several locations to
achieve a BOD5 level of 5 mg/l or lower. 8

Treatment of a wastewater with Influent I wastewater
characteristics may not require carbon adsorption,
depending on the soluble BOD5 in the effluent. Pilot
plant studies can determine if this is feasible.

Level 9(C) proposes land application after secondary
treatment. Constituent removal will depend on soil type
and cropping practice.

Ozonation at high dosages (100 mg/l) has been proposed
by some as a replacement for carbon adsorption, chlorine
disinfection, and postaeration, but the system is not cur­
rently cost-effective and has not been demonstrated.9

CONSTITUENT REMOVAL AND SLUDGE
PRODUCTION FROM SCHEMATICS

To estimate the quantity of solids that is produced from
a given treatment system, expected removal of suspended
solids and organic matter from each unit process must be
assumed. The addition of chemicals for phosphorus
removal increases the quantity of sludge produced. The
significant quantities of sludge that result from the pro­
posed wastewater treatment schematics come from the
primary clarifier, secondary biological processes, nitrifi­
cation processes, and addition of chemicals for phos­
phorus control.

7 Culp, Wesner, and Culp, 1974 Lake Tahoe Advanced
Wastewater Treatment Seminar Manual, Clean Water
Consultants, EI Dorado Hills, California, 1975.

8 Metcalf and Eddy, Inc., for the U. S. Environmental
Protection Agency, Process Design Manual for Upgrading
Existing Wastewater Treatment Plants, October 1974.

9Culp, Wesner, and Culp, 1974 Lake Tahoe Advanced
Wastewater Treatment Seminar Manual.

The primary clarifier is estimated to remove 60 percent
of the influent suspended solids and 3S percent of the
influent BOD5 . The amount of suspended solids removed
is the quantity of sludge produced. When aluminum or
iron salts are applied for phosphorus control to the pri­
mary clarifier, it is assumed that 70 percent of the
suspended solids, 45 percent of the BODS' and 80 percent
of the phosphorus are removed. In addition to the sus­
pended solids removed, it is estimated that approximately
14 pounds of chemical sludge are produced per pound of
phosphorus removed. Solids content of the above sludges
can range from 2 to 6 percent.

Trickling filters with primary clarifiers are assumed to
remove 70 percent of the applied BODS. It is estimated
that approximately 0.5 pound of sludge requiring sludge
handling is produced per pound of BOD5 removed. The
solids are removed in the final clarifier. Solids content
usually ranges from 3 to 6 percent. Chemical sludge
produced from phosphorus removal can be estimated in
the same manner as in the primary clarifier. Often the
solids removed in the secondary clarifier are directed to
the primary clarifier before being pumped to sludge
handling facilities.

It is estimated that the activated sludge process will
produce approximately 0.8 pound of sludge requiring
sludge handling per pound of BOD5 removed. Overall
BOD5 removals with the activated sludge process range
from 85 to 95 percent. Solids content varies from 0.5 to
1.5 percent. Chemical sludge production can be estimated
by the previously discussed method. Waste solids are
removed from the final clarifier or return sludge lines
and are commonly directed to thickeners prior to being
directed to other sludge handling equipment.

Sludges produced by a separate stage suspended growth
nitrification system are primarily due to carbonaceous
material that is removed. Theoretically, 0.17 pound of
nitrifiers is produced per pound of ammonia removed.
Table 7 lists various ammonia removal efficiencies for
different treatment processes. The quantity of solids
produced due to carbonaceous material removal can be
estimated in the same manner as that for activated sludge.
Excess solids are usually removed from the primary
biological treatment system which is used to control
sludge inventories in the second stage system. Sludge
production from bio-discs can be estimated by the
method presented for trickling filters.

A combined carbon oxidation-nitrification system pro­
duces less solids than a two-stage system. It is assumed
that approximately 0.7 pound of sludge requiring slud~e

handling is produced per pound of BODS removed. 0

Solids content range from O.S to 1.5 percent.

10 D. F. Bishop et aI, "Single Stage Nitrification-Denitri­
fication," Journ~ater Pollution Control Federation,
48, March 1976.

45



Figure 12

POST
URAT I ONCHL

ACTIVATED
CARBON

MULTIMEDIA
FILTER

FINAL
CLAR I FI ERNITR I FICATI ON

LEVEL 9 TREATMENT SCHEMATICS

1.0 mg/I Total P, 1.5 mg/l NH3- N, 6.0 mg/I DOBODS'
AI

ACTIVHED
SLUDGE

5 mg II

SLUDGE

PR I MARY
CLAR I FI ER

\----r--.~~..L-~

AI OR Fe SALTS

PRE MIXING &
TMT FLOCCULATION

EFFLUENT REQUIREMENTSo;

(A)

SLUDGE SLUDGE

EXPECTED EFFLUENT QUALITY a;
BOD5(mg/l )

I NF LUENT I

INFLUENT II

INFLUENT III

TSS(mg/l) TOTAL P(mg/l) NH3-N(mg/l)

1.5
1.5

1.5

DO(mg/l)

POST
AERATIONCHL

ACTIVATED
CARBON

MULTIMEDIA
FILTER

FIMAL
CLAR I FI ERNITRIFICATION

SLUDGE

AI

TR ICKLI NG
FILTER

SLUDGE

PRIMARY
CLARIFIER

>--re=:J-+-<
MIXING &

FLOCCULAT ION

AI OR Fe SALTS

PRE
TMT

(8)

SLUDGE

EXPECTED EFFLUENT QUALITY a :
BOD5(mg/l)

I NFLUENT I

INFLUENT II

INFLUENT III

TSS(mg/l)

~

5
B

TOTAL P(mg/l) NH3-N(mg/l )

1.5
1.5

1.5

DO(mg/l )

STORAGE
LAGOON

PRE PRIMARY SECONDARY BIOLOGICAL FINAL

(C) ----D ._CL~.~-PR-O-CE-S-S---- ..-CL-AOER

SLUDGE i

CHL

- Ol---......I ----- LAND APPLICATION

SLUDGE

EXPECTED EFFLUENT QUALlTY a:
ALL INFLUENTS: REMOVALS DEPEND ON SO I L TYPE AND CROPP I NG PRACT I CE - SEE TEXT

a MAX IMUM MONTHLY AVERAGE

Source: Stanley Consultants.



The sludge production factors can be used to estimate
sludge quantities from the various treatment processes
using constituents removals contained therein. The
factors indicate solids to be handled by sludge handling
facilities. More solids are usually produced, but solids
lost in the effluent reduce quantities requiring handling.
This 5 to 10 percent loss must be accounted for where
effluent screening or filtration is employed. Sludge
characteristics and sludge handling processes are detailed
in a separate report.

MUNICIPAL STRUCTURAL CONTROL SUMMARY

As shown by the previous treatment schematics, several
unit processes are involved in the treatment of municipal
wastewaters. The treatment schemes involve physical,
chemical, and/or biological processes. Design criteria and
performance of the unit operations involved in the sche­
matics are documented in a number of literature refer­
ences." The structural controls proposed for municipal
wastewater are summarized below. Cost curves for these
processes are presented in Appendix D. A further discus­
sion on the development and application of these curves
is covered in Chapter VIII. Processes include:

1. Pretreatment.

2. Raw waste pumping.

3. Primary clarification.

4. Primary clarification with aluminum or iron salt
addition.

5. Aeration tanks for activated sludge.

"Metcalf and Eddy, Process Design Manual; Clark,
Viessman, and Hammer, Water Supply and Pollution
Control, International Textbook Company, Scranton,
Pennsylvania, 1971; Metcalf and Eddy, Inp., Wastewater
Engineering, McGraw-Hill, New York, New York, 1972;
Black and Veatch, and Shemik, Roming, Jacobs, and
Finklea for the U. S. Environmental Protection Agency,
Process Design Manual for Phosphorus Removal, April
1976; Brown and Caldwell for the U. S. Environmental
Protection Agency, Process Design Manual for Nitrogen
Control, October 1975; Hazen and Sawyer for the
U. S. Enviro,!mental Protection Agency, Design Manual
for Suspended Solids Removal, October 1971; CH~/
Hill for the U. S. Environmental Protection Agency,
Process Design Manual for Carbon Adsorption, October
1973; Gordon M. Fair et al, Water and Wastewater
Engineering, Volume 2, John Wiley, New York, 1958;
and R. L. Culp and G. L. Culp, Advanced Wastewater
Treatment, Van Nostrand Reinhold Company, New York,
New York, 1971.

6. Trickling filters.

7. Final clarifiers (or intermediate clarifiers).
[...]
of treatment and/or disposal must be utilized. The pref­
erable method, not always available, is connection to
a centralized sewerage system.

If the groundwater table is not too high, but existing soil
absorption characteristics are unsuitable, fill material may
be hauled in to replace existing soil in the area of soil
absorption bed construction.



Table 18

ONSITE SEWAGE TREATMENT SYSTEM EFFLUENT CHARACTERISTICS

N~3- N0
2

-, Ortho- Fecal Total
B00 5 COD TSS BSS N03-N phosphate Coliform Coliform

Effluent Type (mg/I) (mg/I) (mg/I) (mg/I) (mg/I) (mg/I) (mg/I) (Number/100 ml) (Number/100 ml)

Septic Tank Effluent ...... 123 280 48 37 19.2 0.3 8.7 5.9 x 105 9 x 105

After intermittent
sand filtration a; ........ 9 52 7 5 1.0 20.0 6.9 0.65 x 103 1.3 x 103

and chlorine disinfection .. 3 32 6 4 1.6 18.9 7.9 2 3
Aerobic Unit Effluent ..... 26 82 48 33 0.4 33.8 28.1 1.9 x 104 1.5 x 105

After intermittent
sand filtration b;........ 4 29 11 6 0.3 36.8 22.6 1.3 x 103 1.3 x 104

and chlorine disinfection .. 4 26 7 4 0.4 37.6 23.4 8 35

a Sand filter loaded at rate of 5 galIday1ft 2.

b Sand filter loaded at rate of 3.8 galldaylft 2.

Source: Journal, Environmental Engineering Division, ASCE, August 1976.

Another alternative soil absorption system is the experi­
mental "mound system."6 This system uses sand placed
in a mound on top of the existing soil to absorb the septic
tank effluent which is discharged inside the mounded bed.
The effluent infiltrates the adjacent soil after undergoing
some purification in the mound. Treatment results may
be adversely affected in climates with rainfall consider­
ably in excess of evaporation (the case in the Region). At
this time, the use of the mound system is restricted in the
State of Wisconsin but can be utilized if special county
and State authorizations are obtained.

The use of mound systems where other soil absorption
systems are not allowed may significantly alter growth
patterns in the study area. Some sites not previously
suitable for building due to lack of service by existing
sewerage systems, poor soil absorption rates, or a high
groundwater table could be developed where mound
systems are allowed. Zoning or subdivision restraints
may need to be adjusted to control and guide this growth
to prevent rural sprawl.

Aerobic treatment units are also utilized for individual
onsite sewage treatment, although their cost is greater
than that of a septic system and they require more
maintenance. Aerobic units, like septic tanks, are gen­
erally followed by additional treatment and/or disposal
processes such as soil absorption beds, filtration, etc.
The effluent from aerobic units is generally lower in
BOD5 than that from septic tanks, but suspended solids
levels may be comparable. Soil absorption area require-

6 State of Wisconsin, Department of Health and Social
Services, Alternate Sewage Manual, June 1975.

ments are generally less for aerobic effluent than for
septic tank effluent. Septic tanks are less likely to be
upset by flow surges than are aerobic units?

Aerobic units utilize compressed air and mlxmg to
biologically decompose the wastewater. They operate
similar to larger extended aeration package plants. Many
units are poorly designed, with poor sludge return and
weir lengths insufficient to accommodate surge flows. 8

Solids often build up because most units do not have
sludge removal facilities or homeowners fail to pump
out the solids on a periodic basis. As a result, suspended
solids are lost over the effluent weir, accounting in great
part for the relatively poor effluent characteristics from
these units. Lack of homeowner attention and main­
tenance is a great problem that remains to be solved.
Table 18 lists characteristics of a w~l-designed and
operated onsite aerobic treatment unit effluent.

Intermittent sand filtration of septic tank and aerobic
unit effluent may offer advantages in areas where soil
absorption systems are not adequate. Experimental work
has indicated that intermittent sand filtration of aerobi­
cally treated effluent produces a high quality product
that is suitable for discharge to surface waters in terms of

7 General Dynamics for the Federal Water Quality Admin­
istration, A Study of Flow Reduction and Treatment
of Wastewater from Households, 11050, FKE, Decem­
ber 1969.

8 R. J. Otis and W. C. Boyle, "Performance of Single
Household Treatment Units," Journal, Environmental
Engineering Division, ASCE, 102, February 1976.

53



BOD5 and TSS.9 Chlorination can reduce the total and
fecal coliform levels to acceptable levels, but high chlorine
residuals usually result. Table 18 summarizes ~nd filter
performance with septic tank and aerobic treatment
unit effluents.

In some areas, onsite treatment facilities are not accept­
able and holding tanks are required. The cost of pumping
and transporting the wastes from the holding tanks can
be quite expensive. The use of water-saving devices will
help to minimize the volume of wastes to be hauled. An
alternative method involves segregation of the waste
streams, with only toilet and garbage wastes going to the
holding tank. Gray water wastes may be treated aerobi­
cally, followed by disinfection, and the resulting treated
wastewater used for lawn irrigation or toilet flushing.

Table 19 summarizes costs for onsite sewage treatment
systems.

TREATMENT OPTIONS FOR SMALL AREAS

Biological Package Plants
Housing subdivisions, trailer courts, apartment complexes,
or very small communities most commonly rely on bio­
logical "package plants" for wastewater treatment. These
plants are factory assembled and shipped to the user's
site, where final field assembly and connection of piping
and electrical wiring are completed. Extended aeration,

Table 19

ONSITE SEWAGE TREATMENT
SYSTEMS: COST PER HOME

Operating and
Construction Maintenance

Cost Cost
System (in Dollars) (in Dollars/Yearl

Holding Tank Pumping and
Waste Transportation .......... -- 600-1,800
Septic Tank ............... 445 15

With Soil Absorption Fielda .... 1,100-2,500 30
With Evapotranspiration Bed .... 2,400-4,500 30
With Intermittent Sand Filters ... 2,500 65

Plus Disinfection . . . . . . . . . 3,500 105
Aerobic Treatment ........... 1,000-2,000 80- 135

With Soil Absorption Fielda ... . 1,700-4,100. 95- 150
With Intermittent Sand Filtration. 3,100-4,100 130- 185

Plus Disinfection ......... 4,100-5,100 170- 225

a Assuming poor soil absorption characteristics.

Source: Proceedings of Conference on Water Conservation and Sewage
Flow Reduction with Water-Saving Devices, July 1975; General
Dynamics; Journal, Environmental Engineering Division, ASCE,
August 1976; Journal, Environmental Engineering Division, ASCE,
February 1976; and Water Pollution Control in Low Density Areas:
Proceedings of a Rural Environmental Engineering Conference, 1975.

9 D. K. Sauer, W. C. Boyle, and R. J. Otis, "Intermittent
Sand Filtration of Household Wastewater, "Journal, Envi­
ronmental EngineeringDivision, ASCE, 102, August 1976.

54

contact stabilization, and complete mix variations of the
activated sludge process comprise a majority of the exist­
ing package installations. The activated sludge process
will remove approximately 90 to 95 percent of the
influent BOD and suspended solids.

Small plants (below 50,000 gpd) use the extended aera­
tion process almost exclusively, while plants of larger
capacity often employ contact stabilization. Experience
has shown that careful operation and fairly constant
influent wastewater flow are required to attain the best
treatment from contact stabilization plants.1o Aerated
flow equalization basins preceding these units can improve
performance of most systems.

Contact stabilization activated sludge package plants
generally employ an aerobic digestion chamber to further
oxidize waste activated sludge. The aerobically digested
solids must be periodically removed and disposed. Sludge
drying beds and landfilling are the usual disposal method.
Extended aeration systems may have no onsite sludge
handling facilities, relying on periodic pumpout to
control solids accumulation.

Pure oxygen activated sludge package plants have recently
been introduced. These plants utilize pure oxygen, rather
than air alone, to provide dissolved oxygen for the
microorganisms in the treatment system. Smaller aeration
tank volumes, better solids settling in the final settling
chamber, and maintenance of high dissolved oxygen
levels are benefits of the system. Domestic wastewater,
however, does not usually require the high oxygen
demands this system is capable of supplying. The oxygen
must be produced onsite or purchased and hauled to the
treatment plant. Economics of the system depend pri­
marily on existing power costs and the availability of
liquid oxygen from outside sources. The relatively high
energy use of oxygen systems may limit their application
in future years.

Another aerobic biological process available in package
plant form is the rotating biological contactor, more
commonly known as the bio-disc. This system consists
of large diameter discs mounted on a shaft which are half
submerged in wastewater. The discs are slowly rotated
in the wastewater, exposing the attached biological
growth alternately to air and wastewater. Approximately
90 percent of the BOD may be removed by this process
following primary treatment.

Primary treatment and secondary sludge treatment for
small bio-disc installations may be accomplished by the
use of a two-compartment septic tank. The first compart­
ment receives the influent wastewater, allowing solids to
settle and provides some flow equalization. The liquid
waste is pumped to the bio-disc, from which it flows to
a clarifier. The secondary sludge is routed to the second
compartment of the septic tank for storage and stabiliza­
tion before ultimate treatment and disposal.

10 R. Dresnack and W. Miller, "Current Trends in Pack­
aged Wastewater Treatment Facilities," Water and Sewage
Works, August 1975.



The rotating discs require enclosures to work effectively
during cold weather. A building may be used to house the
equipment, or a cover may be supplied which encloses
the discs.

A modification of the trickling filter process is offered in
package plant form by at least one manufacturer. The
modified system uses forced-air ventilation and recir­
culated effluent to achieve approximately 90 percent
BOD removal.

Physical-Chemical Package Plants
A typical physical-chemical package plant uses alum or
lime to coagulate suspended solids and powered activated
carbon to adsorb organic materials. The flocculated solids
and adsorbed organics are settled in tube settlers or other
clarification devices before filtration and disinfection.
BOD and COD reduction by this process is typically
about 85 percent. Suspended solids will generally be less
than 5 mg/l and phosphorus less than 1 mg/l.

Additional reduction in wastewater constituents can be
achieved by incorporating a high rate activated sludge
process before the physical-chemical treatment step. The
biological process converts biodegradable soluble organic
matter into particulate matter which can be removed in
the physical-chemical treatment process. Activated granu­
lar carbon columns may also be utilized to adsorb addi­
tional organic matter.

The system is best applied to intermittent flows or other
applications where biological treatment alone is not
suitable. The volume of sludge to be handled is greater
with this system than with biological systems. In addition,
tanks for containing the raw waste, backwash storage,
backwash waste, and sludge are not usually furnished
with the package plant equipment, requiring separate
onsite construction.

Oxidation Ponds
Oxidation or stabilization ponds are generally not suitable
for treatment of domestic wastewater since the effluent
quality is quite variable. The addition of mechanical
surface aerators or plastic tube aerators on the bottom
of the pond can significantly increase the degree of
treatment obtainable. Even aerated lagoons, however, are
adversely affected by cold winter temperatures. Oxida­
tion ponds can be used as a pretreatment step for land
disposal of wastewaters.

Land Disposal
Land disposal of wastewater has been practiced suc­
cessfully by some small communities, but may not
be practical for small groups of homes. Suitable land
application areas may not be near, and pretreatment
requirements may offset the high degree of treatment
achievable with this process. Chapter IV of this report
presents more details on application of land disposal
methods and their related costs. Land application of
wastewaters may be a viable alternative to treatment
and discl1arge where stringent effluent criteria are speci­
fied for small communities.

Phosphorus Removal
Those wastewater treatment systems which discharge
effluents to lakes in Wisconsin must remove phosphorus
to a level less than or equal to 1 mg/l. The package plant

processes discussed previously can all achieve this level
of phosphorus removal with the addition of coagulation
chemicals. The chemicals most commonly used to remove
phosphorus are aluminum and iron salts and lime. Most
package plant manufacturers can supply the necessary
chemical holding tanks, mixers, and chemical feeders
with their basic equipment. Quantities of sludge will be
increased by the chemical additions.

Effluent Polishing
A high quality effluent containing less than 10 mg/l
BOD5 and 5 mg/l suspended solids can be achieved by
sand filtration of secondary effluent from the extended
aeration package plants described previously. These
"tertiary" filters are also available in package plant
form and come from the factory complete with back­
wash supply tank, backwash pumps, and backwash
waste storage.

Costs
The installed cost of "package" treatment systems is
quite variable and not subject to precise definition or cost
curve development. This is generally due to the inherent
variability of site preparation and erection costs which
make up a larger percentage of total costs in small facili­
ties. Costs for "package" plants of various sizes are
presented in Table 20. Adequate data are available in
the literature,11 and from manufacturers12 to represent
extended aeration and tertiary filtration costs. Costs for
bio-disc package plants could not be obtained, and the
cost in Table 20 for this treatment option is based on
a built-in place system. Costs for other built-in place
systems (lagoons, physical-chemical, biological/physical­
chemical) can be derived from the cost curves in Appen­
dix D for flows greater than 0.1 mgd, generally the size
range where they are employed.

Although their long-term serviceability varie~, wastewater
treatment systems are available both for individual homes,
and for small residential areas. Because of the difficulties
of maintaining and operating such small facilities and
the resultant potential health hazards associated with
malfunctions of such systems, and because of the poten­
tial for pollution of groundwater and surface water
systems, they are generally considered less desirable than
centralized sanitary sewage systems.

11 R. Dresnack and W. Miller, Water and Sewage Works;
G. Tchobanoglous, "Wastewater Treatment for Small
Communities," Public Works, July and August 1974;
G. E. Lamp, Jr., "Package Treatment Plant Prices,"
Journal Water Pollution Control Federation, 46, Novem­
ber 1974; Wisconsin Department of Natural Resources,
Cost Estimates for Small Wastewater Treatment Plants,
1975; Qasim and Shah, "Cost Analysis of Package Waste­
water Treatment Plants," Water and Sewage Works,
February 1975; and Illinois State Water Survey, Cost
of Municipal Sewage Treatment Plants in Illinois, Circu­
lar 99, 1970.

12 Cost data provided by Claw Company, Can-Tex Com­
pany, and Neptune Micro-Floc, August 1976.

55



Table 20

COSTS FOR TREATMENT OPTIONS FOR SMALL AREAS

Installed Cost {thousands of dollars)a

Plant Size (mgd)

Type of Plant 0.01 0.05 0.10 0.50

Package PIants